
NO QTYHARDWARE DESCRIPTION

Chipboard Screw M4 x 32mm

JCBC Bolt M6 x 35mm

Allen Key M4

Adjuster Screw M6 x 24mm

SCREW DRIVER NOT PROVIDE !!!

1PC

H.

B.

D.

A.

NO QTYHARDWARE DESCRIPTION

SCREW DRIVER NOT PROVIDE !!!

JCBC Bolt M6 X 40mm

2PCS

6PCS

HARDWARE PACK 1

HARDWARE PACK 2

Colour : Quantity

Total :

PI NO #:

*Extra

*TOTAL : 14 PCS SLATS + 1 PC LONG + 3 PCS SUPPORT LEGS

PACKING

G.

I. 2PCS
PACKING

BUYER : BEL IMPORTS INC
MODEL: BF2501B   (REF:SMALL G7000) *SMALL G8900

(QUEEN BED 60'' x 80'')

28PCS

C.

Spring Washer M6

NO QTYHARDWARE DESCRIPTION

36 PCSChipboard Screw M4 X 16mm

Bed Bracket
       L&R

A1.

JOINT

B2. 4 PCSBracket - I

4 PCS

C3.

D4. 8 PCSScrew M8 x 16 mm

* FOR INTERNAL USE ONLY
* 15/08/2025

10PCS

Handle #TQ 0602-BLACK (Drawer)

Handle Screw (Drawer)F6.

2 PCS

2 PCS

E5.

JCBC Bolt M6 x 35mmG7. 4 PCS

Adjuster Screw M6 x 24mmH8. 3 PCS

TOBACCO 3067

E. 6PCS
F. Flat Washer M6 6PCS

Wood Button M15 x 9mm

JCBC Bolt M6 X 50mm 2PCS



Page : 1 OF 10

Required Tools : Screwdriver

STOPSTOP
Please place on the carton while installing
to prevent damage or scratches.

ASSEMBLY INSTRUCTION

NOTE: YOUR UNIT MAY LOOK DIFFERENT IN APPEARANCE FROM THE ONE SHOWN IN THE ILLUSTRATIONS ON THIS INSTRUCTION SHEET.

* Before you begin, please read the Assembly Instruction carefully, identify all the parts, and hardware included.
  Do not skip any steps and follow the assembly steps in order.
* Place parts on the carton while installing to prevent damage or scratches. Be sure to check all packing materials
  carefully for small parts may have come loose inside the carton during shipment. If parts are missing, contact
  the retailer from which your purchased the product to obtain any missing part. DO NOT USE SUBSTITUTE PART.
* Some steps may require two or more people, do not attempt by yourself as there is a risk injury.

IMPORTANT SAFETY NOTICE READ CAREFULLY BEFORE BEGINNING ASSEMBLY!

Attention:
Two people are required for assembly and lifting unit.

QUEEN BED



LONG SLAT & LEG

DRAWER SLAT (2PCS)

HEADBOARD

HEADBOARD LEG RIGHT

HEADBOARD LEG LEFT

ASSEMBLY PART

ASSEMBLY INSTRUCTION

Page : 2 OF 10

1. 3.

8. 10.7.

4.

SIDE RAIL RIGHT

5.

FOOTBOARD

DRAWER BACK SLAT
(1PC)

(1PC) (1PC)

11. 12.

FRONT SLAT BACK SLAT

6.

DRAWER (2PCS)

FOOTBOARD LEG
(2PCS)

(1PC)

13. 15.

(1PC)

(1SET) (1SET)

(1SET)

QUEEN BED

(1PC)

9.

SIDE RAIL LEFT
(1PC)

CROWNY
(1PC)

2.

SUPPORT LEG
(2PCS)

14.



Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which may have come loose inside the carton
during the shipment. Count all parts and metal hardware, compare the parts list below to be sure all parts are present.
NOTE : HARDWARE AND QUANTITY SHOWN BELOW ARE FOR 1 UNIT ASSEMBLY

CA 6PCS

M6 X 40mm
JCBC Bolt

1PC
Allen Key M4

HARDWARE PACK 1

FD
Wood Button
M15 X 9mm

Page : 3 OF 10

1 : 1

2PCS 6PCS
Flat Washer M6

QUEEN BED

B 2PCS

M6 X 50mm
JCBC Bolt

E
Spring Washer M6

6PCS



Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which may have come loose inside the carton
during the shipment. Count all parts and metal hardware, compare the parts list below to be sure all parts are present.
NOTE : HARDWARE AND QUANTITY SHOWN BELOW ARE FOR 1 UNIT ASSEMBLY

HARDWARE PACK 2

Page : 4 OF 10

1 : 1

QUEEN BED

Chipboard Screw
28PCSH 2PCSI

M4 X 32mm M6 X 24mm
Adjuster Screw

G 10PCS

M6 X 35mm
JCBC Bolt



STEP 1.
Attach the Crowny (1), Headboard Leg Right (3) and Headboard Leg Left (4) to Headboard (2). Use JCBC Bolt (A),
Spring Washer (E), Flat Washer (F) and Allen Key (C) to fix.

Please place on the carton while installing
to prevent damage or scratches.

Page : 5 OF 10

QUEEN BEDASSEMBLY INSTRUCTION

3

41

B A

2

R

L

C

D

C

E F

Use JCBC Bolt (B) and
Allen Key (C) to fix.
After tighten, use the
Wood Button (D) to cover.



Screw driver
not included!

Attach (hook) the Side Rail (8) to Headboard Leg Right (3) and
Side Rail (9) to Headboard Leg Left (4). Use Screw and screwdriver
to fix.

STEP 2.

Slat (11) to Leg (14). Use JCBC Bolt (G) and Allen Key (C) to fix.
STEP 2.1: Attach Adjuster Screw (I) to leg (14). Attach the Drawer

12

14

STEP 2.2: Attach the Drawer Back Slat (12) to Drawer Slat (11).
Use JCBC Bolt (G) and Allen Key (C) to fix.

STEP 2.1

STEP 2.2

C

G

I

11

ASSEMBLY INSTRUCTION

Page : 6 OF 10

14

14

11

C

G

12
14

14 11

QUEEN BED
STEP 3.

1

9

8
3

4

I

2



STEP 4.1: Attach and tighten the footboard leg (15) (2pcs).
STEP 4.

ASSEMBLY INSTRUCTION

Page : 7 OF 10

QUEEN BED
STEP 5.

7

Attach and tighten the Drawer Slat (11) to Footboard (7). Adjusting the
Leg Adjuster (I) to the floor . Use JCBC Bolt (G) and Allen Key (C) to fix.

12
11 11

I

C

G

9

8

7
15

15

STEP 4.2: Attach (hook) the Side Rail (8) & (9)
to Footboard (7). Use Screw and
screwdriver to fix.

STEP 4.1

STEP 4.2



STEP 6.

ASSEMBLY INSTRUCTION

Page : 8 OF 10

QUEEN BED

STEP 6.1:
Rotate the Long Slat & Leg (10) and tighten using with Allen Key (C) to Fix.

STEP 6.2:
Attach the Long Slat & Leg (10) to
Drawer Back Slat (12). Use JCBC Bolt (G)
and Allen Key (C) to fix.

STEP 6.3:
Adjusting the Leg Adjuster to the floor.

12

10

C
G

12

H.B.

F.B.

10

10

C



All 14pcs Slat need to tighten on both side.
Total 28pcs Chipboard Screw (H) will be use.

STEP 7.

ASSEMBLY INSTRUCTION

Page : 9 OF 10

QUEEN BED

Attach and tighten the Front Slats (5) and Back Slats (6) to Long Slat (10).
Use JCBC Bolt (G) and Allen Key (C) to fix.

Make sure the slat put at correct consequence/location.
Position: Front > Back.

STEP 8.

Tighten all slat each side
on pre-hole.

Attach and tighten the All Slat's side each on pre-hole. Use Chipboard
Screw (H) and Screwdriver to fix.

** This is an important step
to ensure the quality of bed.
Please follow accordingly.

H

6
BACK SLAT

C

G

5
FRONT SLAT



Put Drawer (13) (2pcs) on the track. Finally put mattress on the bed.
STEP 9.

ASSEMBLY INSTRUCTION

Page : 10 OF 10

QUEEN BED
STEP 10.

Open the handle of Drawer (13) (2pcs), attach it properly.

STEP 9.1:
Open handle

STEP 9.2:
Attach handle

13

13

**Periodically check to ensure that all
connectors (Bolt, screw,etc.) are tight and
keep this Instruction for future reference.

13
13

Put in drawer
on the track.

Drawer Back

Drawer Slide

Mounting Bracket


	Sheets and Views
	BEL_BF2501B_(REF-G8900_small7000)_BED_AI-2025-QHardware 16
	BEL_BF2501B_(REF-G8900_small7000)_BED_AI-2025-QLayout1
	BEL_BF2501B_(REF-G8900_small7000)_BED_AI-2025-QLayout2
	BEL_BF2501B_(REF-G8900_small7000)_BED_AI-2025-QLayout3
	BEL_BF2501B_(REF-G8900_small7000)_BED_AI-2025-QLayout4
	BEL_BF2501B_(REF-G8900_small7000)_BED_AI-2025-QLayout8
	BEL_BF2501B_(REF-G8900_small7000)_BED_AI-2025-QLayout9
	BEL_BF2501B_(REF-G8900_small7000)_BED_AI-2025-QLayout10
	BEL_BF2501B_(REF-G8900_small7000)_BED_AI-2025-QLayout11
	BEL_BF2501B_(REF-G8900_small7000)_BED_AI-2025-QLayout12
	BEL_BF2501B_(REF-G8900_small7000)_BED_AI-2025-QLayout13


